


Inland Empire Utilities Agency 

Regional Plant No. 4 

Title 22 Engineering Report 
 

 Table of Contents 
 
  Page 

 

20090903_TOC - RP-4_14mgd.doc TC-1 DDB ENGINEERING, INC. 

1 Introduction 
 1.1 Background ....................................................................................... 1-1 
 1.2 Objective ........................................................................................... 1-2 
 
2 Regulatory Requirements 
 2.1 Types of Reuse ................................................................................. 2-1 
 2.2 Water Recycling Criteria .................................................................... 2-1 
 2.3 Creek Discharge Requirements ........................................................ 2-3 
[...]
Volume, each basin gallons 1,486,000 See Note 1 
Length feet 383.5 See Note 1 
Width feet 35 See Note 1 
Side Water Depth feet 16 See Note 1 
Average flow per basin mgd 3.5 See Note 1 
Hydraulic Detention Time, 
based on annual average 
incoming flow of 3.5 mgd per 
basin (not including mixed 
liquor recycle flow) 

hours 10.2 Calculated2 

Anoxic Zone 1B:  
Number units 6 See Note 1 
Volume, each gallons 120,000 See Note 1 

Anoxic Zone 1B Mixers: 

Type type 
 submersible 

propeller 
See Note 1 

Number per zone units 1 See Note 1 
Motor horsepower, each hp 20 See Note 3 
Size inches 30 See Note 3 
Average flow mgd 3.5 See Note 3 

Oxic Zone 1:  
Number units 6 See Note 1 
Volume, each gallons 863,500 See Note 3 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-16 DDB ENGINEERING, INC. 

Table 4-6 
 Biological Secondary Treatment Design Criteria 

 
Parameter Units Value Reference 

Anoxic Zone 2A:  
Number units 6 See Note 1 
Volume, each gallons 117,300 See Note 1 

Anoxic Zone 2B:  
Number units 6 See Note 1 
Volume, each gallons 117,300 See Note 1 

Anoxic Zone 2 Mixers:  

Type type 
 submersible 

propeller 
See Note 1 

Number per zone units 1 See Note 1 
Motor horsepower, each hp 20 See Note 1 
Size inches 30 See Note 1 
Average flow mgd 3.5 See Note 1 

Oxic Zone 2:  
Number units 6 See Note 1 
Volume, each gallons 228,300 See Note 3 

Diffused Aeration System: 

Type type 
Fine Bubble 

Aerostrip 
See Note 1 

           Oxic Zone 1:  
No. of diffusers per zone units 338 See Note 3 
Air requirements, per zone:     

Average scfm 2,105 See Note 1 
Max month (summer) scfm 3,515 See Note 1 
Peak Day scfm 3,750 See Note 1 

           Oxic Zone 2:  
No. of diffusers per zone units 80 See Note 3 
Air requirements, per zone:     

Average scfm 243 See Note 1 
Max month (summer) scfm 371 See Note 1 
Peak Day scfm 1,255 See Note 1 

Air Blowers:    
Number units 3 See Note 1 
Rated capacity, each scfm 8,000 See Note 1 
Discharge pressure psia 22.93 See Note 3 

Motor hp, each hp 
2 @ 500;  
1 @ 450 

See Note 1 

Mixed Liquor Recycle Pumps: 
Number  units 6 See Note 1 
Number per basin unit 1 See Note 1 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-17 DDB ENGINEERING, INC. 

Table 4-6 
 Biological Secondary Treatment Design Criteria 

 
Parameter Units Value Reference 

Type type 
submersible 
horizontal 
propeller 

See Note 1 

Capacity range, each, at 
rated head 

mgd 3.5 – 7.0 See Note 1 

Motor hp, each hp 40 See Note 1 
Rated head ft 1.4 to 4.5 See Note 1 

1. Black & Veatch, 2004. 
2. For more information on calculated values, see Appendix B. 
3. IEUA, 2005. 

4.6.2 Secondary Clarification 
Secondary clarification is being added to RP-4 in the form of 3 circular clarifiers 
that replace the in-channel BOATTM clarifiers that were within the former 
oxidation ditches.  Each clarifier is 145 feet in diameter and e quipped with an 
energy dissipating inlet, hydraulic flocculating feedwell, spiral shaped rotating 
scrapers, full-radius ducking scum skimmers and a rotating pipe weir assembly 
for scum collection.  Each clarifier will serve one of the three 7.0 mgd biological 
treatment trains. 
 
The design criteria for the secondary clarifiers are presented in Table 4-7.  
Secondary activated sludge is wasted from the system by using manual control 
valves with a local flow meter on the return activated sludge (RAS) pumps’ 
discharge line and the mixed liquor return pumps’ discharge line.  Waste solids 
are sent directly to the sewer that conveys wastewater flow to RP-1. 
 

Table 4-7 
Secondary Clarifier Design Criteria 

 
Parameter Units Value Reference 

Secondary Clarifiers:  
Number units 3 See Note 1 
Diameter ft 145 See Note 1 
Side Water Depth ft 18 See Note 1 
Surface area, each sf 16,500 See Note 1 
Volume, each gallons 2,212,000 Calculated2 
Average flow, each mgd 7.0 See Note 1 
Peak Capacity, each mgd 16.1 Calculated2 
Overflow rate at 16.1 mgd gpd/sf 976 Calculated2 
Inlet well diameter (minimum) ft 10 See Note 3 
Flocculating feedwell ft 30 See Note 3 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-18 DDB ENGINEERING, INC. 

Table 4-7 
Secondary Clarifier Design Criteria 

 
Parameter Units Value Reference 

diameter (minimum) 
Collector Drive  Hp 1 See Note 1 

Return Activated Sludge (RAS) Pumps 

Type -- 
Horizontal 
non-clog 

centrifugal 
See Note 1 

Number units 
4 (3 duty, 
1 standby) 

See Note 1 

Rated Capacity, each gpm 7,072 See Note 1 
Rated Head, each ft 48 See Note 1 
Motor hp, each hp 100 See Note 1 

Drive type -- 
Variable 

frequency 
drive 

See Note 1 

RAS Flow, each train mgd 2 – 8.75 See Note 1 
Waste Activated Sludge (WAS)  

Number of Flow Control 
Valves 

units 2 
See Notes 

1 & 4 
WAS Production, annual 
average 

ppd 11,214 See Note 1 

WAS Production, maximum 
month 

ppd 14,390 See Note 1 

WAS Continuous Flow Rate, 
annual average 

gpm 115 See Note 1 

WAS Continuous Flow Rate, 
maximum month 

gpm 141 See Note 1 

1. Black & Veatch, 2004. 
2. For more information on calculated values, see Appendix B. 
3. IEUA, 2005. 
4. WAS system has two flow control valves:  one valve wastes Mixed Liquor and the other 

valve wastes RAS from the RAS pumps’ discharge line. 
 
Based on these criteria, the capacity for the RP-4 secondary treatment process, 
as described in Section 4.6, is summarized in Table 4-8. 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-19 DDB ENGINEERING, INC. 

 
Table 4-8 

Secondary Treatment Capacity 
 

Process 
Peak Capacity 

(mgd) 

Annual Average 
Capacity With All 
Units in Service 

(mgd) 

Title 22 Reliable 
Annual Average 
Capacity (mgd) 

Bardenpho 
anoxic/oxic tanks,   

16.1 1 21 2 14 2 

Secondary 
Clarifiers 

28.0 3 21 4 14 

1. Peak Capacity based on Maximum Month loading per Black & Veatch, 2004, 
2. Based on evaluation summarized in Black & Veatch, 2004.  Each biological train rated at 7 

mgd average capacity. 
3. Peak Capacity based on Peak Day loading per Black & Veatch, 2004. 
4. Based on two tanks in operation.  See discussion below regarding reliable capacity. 
 
The average treatment capacity of the secondary treatment process is 21 mgd 
with all three trains in service and operating effectively.  The average Title 22 
design capacity of 14 mgd can be handled with two of the three treatment trains, 
so the third train provides standby capacity or redundancy for either of the two 
trains in operation.  Short term wet weather flows with a peaking factor of 2.3 can 
be handled through the biological system with short term overloading or the 
redundant train can be placed in operation, if necessary.  In addition, there is 
currently sufficient capacity in the trunk sewer and at RP-1 to divert up to 7 mgd, 
the average capacity of one RP-4 train, in the event of a problem with the quality 
of the recycled water produced by one of the two operating trains.  If for any 
reason the RP-4 effluent quality is poor, partially treated flow can be sent to the 
on-site storage pond.  From there, it can be pumped to the sewer, which flows to 
RP-1 for treatment.  More detail about emergency on-site storage is available 
later in this Section.  This ability to partially divert the flow to RP-1 provides 
additional reliability for the recycled water stream.   
 
The secondary clarifiers are rated at 50.1 mgd of peak hydraulic capacity, 
including incoming flows, RAS, filter backwash, return flows, and future solids 
handling return flows for their design (Black & Veatch, 2004).  The secondary 
clarifiers are designed for a peak hour incoming flow capacity of 34.2 mgd, which 
is more than the PHWWF capacity of 32.2 mgd (PHWWF peaking factor 2.3 
times 14 mgd = 32.2 mgd).  However, they can be operated at higher loading 
rates for short periods and still perform satisfactorily with the addition of 
coagulant for the downstream filters.  Since one clarifier is devoted to each of the 
three biological treatment trains, their average capacity is 7 mgd each.  With a 
wet weather (PHWWF) peaking factor of 2.3, their peak capacity is 16.1 mgd 
each, or 48.3 mgd total, for short-term hourly peak flows.  With one clarifier 
available as a standby unit, the reliable average capacity of the clarifier system is 
14.0 mgd.  It is highly unlikely that a clarifier would be totally out of service during 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-20 DDB ENGINEERING, INC. 

wet weather, since maintenance activities can be scheduled during dry weather 
periods. 
 
The existing permit (RWQCB, 2009) sets a maximum TIN limit of 8 mg/L on a 12-
month average basis on combined discharges from IEUA plants (RP-1, RP-4, 
RP-5 and CCWRF).  RP-4 effluent TIN has recently averaged approximately 6 
mg/L, indicating that its secondary treatment processes achieve good levels of 
nitrogen removal. 
 

4.7 Tertiary Treatment  
The Title 22 Water Recycling Criteria (California, 2001) require that “filtered 
wastewater” be an oxidized wastewater that has passed through a mono, dual or 
mixed media gravity, upflow or pressure filtration system at a rate that does not 
exceed 5 gallons per minute per square foot of surface area.  Cloth filters have 
been approved at a rate not exceeding 6 gpm/sf (CDPH, 2005).  The turbidity of 
the filtered wastewater must not exceed (a) an average of 2 NTU within a 24-
hour period, (b) 5 NTU more than 5 percent of the time within a 24-hour period, 
and (c) 10 NTU at any time.  Under Title 22 requirements, the maximum filtration 
process capacity is calculated with the largest filter out of service.   
 
The filtered effluent is disinfected with sodium hypochlorite using chlorine contact 
tanks.  A new chlorine contact tank has been added as part of the expansion to 
provide the modal contact time required by Title 22 regulations.  The Title 22 
quality effluent is then available for reuse or is discharged through a dedicated 
pipeline to RP-1 where it mixes and is dechlorinated before being discharged to 
either Prado Park Lake through Discharge Point 001 or to Cucamonga Creek 
through outfall Discharge Point 002.  If necessary, disinfected tertiary effluent can 
also be dechlorinated with sodium bisulfite at RP-4.   

4.7.1 Previous Filtration System 

The previously existing filtration system utilizes dual-media gravity filters 
preceded by a coagulation/flocculation/clarification step. 

4.7.1.1  Coagulation/Flocculation/Clarification 
For the existing dual-media gravity filters, a combined coagulation, flocculation, 
and clarification step is the first-stage, or upflow “contra-clarifier” component, of 
the filtration facilities.  As described in the following section, the US Filter Co. 
“Trident” contact clarifier/filter unit is comprised of eight separate contact 
coagulation/flocculation/clarifier cells, or one cell per filter.  The “contra-clarifier” 
compartment uses floating media, and an air blower provides air scouring for 
backwashing solids captured by the filter media.  Alum is typically continuously 
fed as the coagulant.  If necessary, polymer can also be added.  The upflow 
action through the floating media serves to pre-treat and clarify the filter influent. 
Table 4-9 summarizes the design criteria for the 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-21 DDB ENGINEERING, INC. 

coagulation/flocculation/clarification facilities.  Because the “contra-clarifiers” are 
integral with the filters, the capacity of this pretreatment process is essentially the 
same as that for the filtration process for Title 22 compliance, a peak flow of 2.25 
mgd per cell. 
 

Table 4-9 
Dual-Media Filtration 

Coagulation/Flocculation/Clarification Facilities Design Criteria 
 

Parameter Units Value Reference 

Type type 
“Contra-clarifier” 

upflow 
See Notes 

1, 2 & 3 

Number of “contra-clarifier” cells units 8 
See Notes 

1, 2 & 3 
Length per cell feet 14 See Note 3 
Width per cell feet 10 See Note 3 
Side water depth feet 9.5 See Note 3 
Volume per cell gallons 9,950 calculated4 
Total volume, all cells in service gallons 79,600 calculated4 
Detention time at average flow, 
all cells in service 

minutes 14.7 calculated4 

Detention time at peak flow, 
all filter cells in service 

minutes 6.4 calculated4 

Alum storage and feed system 
Total Storage 
   Bulk Tank (new) 
   Day Tanks (2 X existing) 

gallons 
2,600 
1,800 

400 each 
See Note 5 

Number of pumps units 2 See Note 3 
Maximum dose mg/L 20 See Note 1 

Polymer storage and feed system – not typically used 
Total Storage gallons 250 See Note 5 
Number of pumps units 2 See Note 3 
Maximum dose mg/L 1 See Note 1 

Maximum coagulation/flocculation 
/clarification capacity, 
all cells in service 

mgd 18.0 1 See Note 6 

Annual average capacity 
(Title 22 reliable capacity), 
one cell out for maintenance 

mgd 6.8 3 See Note 6 

1. Black & Veatch, 2004. 
2. NBS/Lowry, 1996. 
3. NBS/Lowry and North American Treatment Systems, 2000. 
4. For more information on calculated values, see Appendix B. 
5. North American Treatment Systems, Inc., 1997. 
6. Capacity is the same as that for the filtration process because the “contra-clarifiers” are an 

integral component of the dual-media gravity filters.  See Table 4-10. 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-22 DDB ENGINEERING, INC. 

4.7.1.2 Dual-Media Filtration 
The existing filter system is comprised of eight separate cells, each of which is 
comprised of a first-stage upflow “contra clarifier”, described in the previous 
section, followed by a downflow dual-media anthracite coal/sand filtration stage.  
These filters will be maintained in operation and a new cloth filter system 
(described in Section 4.7.2) will be installed to increase the combined capacity of 
the filter system to a reliable maximum of 14 mgd.  Based on CDPH approvals 
for use of dual-media gravity filters for Title 22 compliance, the filtration rate is 
restricted to no more than 5 gpm/sf (CDPH, 2005) or 2.25 mgd per filter.  Cloth 
filters have been approved by CDPH at a maximum rate of 6 gpm/sf (CDPH, 
2005) or 5.6 mgd per filter.  Reliability of the entire filtration system is based on 
one dual media filter cell being in backwash and one cloth filter out of service. 
 
Table 4-10 presents design criteria for the existing RP-4 tertiary filtration facilities.    
Alum and polymer are fed upstream of the filtration systems.  Sodium 
hypochlorite is added as necessary to maintain a clean filter.  An air blower 
provides air scouring before each backwash.  Backwash water is discharged to 
the on-site storage pond, from which it is pumped to RP-1 or to the RP-4 
secondary influent flow splitter box. 
 
Each existing filter is a “Trident” clarifier/filter unit manufactured by US Filter Co.  
Each cell of the filter provides 313 sf of surface area (downflow dual-media filter).  
Each filter cell has a flowmeter to measure the flowrate. The plant flow is divided 
among the existing and new filters at the secondary effluent splitter box using 
weir gates. When the flow to the operating filter cells reaches a filtration rate of 4 
gpm/sf, which is a conservative set point, another cell is opened to make sure the 
filtration rate complies with Title 22 at all times.   
 
 
 

Table 4-10 
Dual-Media Filter Design Criteria 

 
Parameter Units Value Reference 

Number of filters units 1 See Note 1 
Number of cells per filter units 8 See Note 1 
Type type Dual media  See Note 1 
Media type Anthracite/sand See Note 1 

Depth inches 
Anthracite : 18 

Sand : 12 
See Note 2 

Length per filter cell feet 31.3 See Note 2 
Width per filter cell feet 10 See Note 2 
Surface area per filter cell sf 313 See Note 1 
Total surface area, 
all filter cells in service 

sf 2,504 See Note 1 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-23 DDB ENGINEERING, INC. 

Table 4-10 
Dual-Media Filter Design Criteria 

 
Parameter Units Value Reference 

Firm surface area, 
one filter cell out for maintenance 
or backwash 

sf 2,191 calculated3 

Maximum filtration rate, 
(Title 22 reliable capacity), 
one filter cell out for maintenance 
or backwash 

gpm/sf 5 See Note 4 

Maximum capacity per filter cell 
mgd 2.25 

See Note 1 
and 

calculated3 
Maximum capacity, 
all filter cells in service 

mgd 18.0 See Note 1 

Maximum capacity, 
(Title 22 reliable capacity), 
one filter cell out for backwash 

mgd 15.7 5 calculated3 

Annual average capacity 
(Title 22 reliable capacity), 
one filter cell out for backwash 

mgd 6.8 6 calculated3 

Filter backwash pumping 
Number of pumps units 2 See Note 7 
Type type Vertical turbine See Note 7 
Capacity per pump gpm 8,500 See Note 7 

Total capacity gpm 17,000 See Note 7 

1. Black & Veatch, 2004. 
2. NBS/Lowry and North American Treatment Systems, 2000. 
3. For more information on calculated values, see Appendix B. 
4. California, 2001.  Maximum filtration rate of 5 gpm/sf is used for calculations in this table.) 
5. See discussion above regarding reliable capacity (7 of 8 filter cells in service and 1 filter cell 

in backwash). 
6. Annual average capacity is based on maximum reliable capacity/PHWWF peaking factor 

(15.7/2.3 =6.8 mgd). 
7. IEUA, 2004-2009. 
 

4.7.2 New Filtration System 

The RP-4 expansion to 14 mgd includes a new cloth media disc filter installation 
in parallel with the existing dual-media filters.  When the expansion is complete, 
the effluent from the secondary clarifiers flows via gravity to the secondary 
effluent/filter influent splitter box which divides the flow between the existing dual-
media gravity filters and the new cloth filters. Each set of filters is designed to 
treat about half of the plant average flow.  



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20090903_4 Plant Facilities-RP-4_14mgd.doc 4-24 DDB ENGINEERING, INC. 

 
Title 22 reliable capacity is conservatively based on having one dual-media filter 
cell in backwash (out of service) and one cloth filter out of service (for 
maintenance) at the same time, while still staying at or below the maximum 
approved filtration loading rates.  For RP-4, the Title 22 reliability requirement is 
that the system be able to treat a peak flow with one of the largest (cloth) filters 
out of service and without exceeding the approved loading rates.  he eight 
existing dual-media gravity filter cells have a peak capacity of 2.25 mgd each at 
the approved loading rate of 5 gpm/sf.  The peak capacity of each of the four 
cloth filters is 5.6 mgd at the approved loading rate of 6 gpm/sf.  Therefore, the 
peak capacity of the entire filtration system with one of the dual-media filters in 
backwash and one of the cloth filters out of service is 32.5 mgd (7 x 2.25 plus 3 x 
5.6 = 32.5).  This is more than the required peak flow of 32.2 mgd (2.3 PHWWF 
peaking factor times 14 mgd). 
 
The new cloth disc filters follow chemical addition and flocculation facilities which 
are described below. 

4.7.2.1  Vertical Flocculators 
Three vertical flocculating mixers installed in three flocculating basins in series 
precede the new cloth disc filters.  The flocculating/mixing equipment effectively 
[...]
City of Ontario ( 100 E I Street) Ontario Irrigation San Antonio Seg A 8 
City of Ontario ( 101 E I Street) Ontario Irrigation San Antonio Seg A 24 
G Street Apartments Ontario Irrigation San Antonio Seg A 15 
Griffin Indsutries 3 Ontario Irrigation San Antonio Seg A 6 
Good Night Inn Ontario Irrigation San Antonio Seg A 4 
Sheraton Hotel Ontario Irrigation San Antonio Seg A 2 
Super 8 Lodge Ontario Irrigation San Antonio Seg A 52 
Ontario Convention Center Ontario Irrigation San Antonio Seg A 2 
Red Roof Inn Ontario Irrigation San Antonio Seg A 1 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 8 – Recycled Water Use 

 

20090903_8 RW Use-RP-4_14mgd.doc 8-6 DDB ENGINEERING, INC. 

Table 8-1 
Existing and Potential Recycled Water Users and Demands Served by RP-4 

 

User Name1 Purveyor
Use 
Type 

Service Source 
Avg. Annual 

Demand 
(afy)1 

Country Side Suites  Ontario Irrigation San Antonio Seg A 55 
Coastal Ontario LLC Ontario Irrigation San Antonio Seg A 2 
Lexington Hotel Suites Ontario Irrigation San Antonio Seg A 20 
Double Tree Hotel Ontario Irrigation San Antonio Seg A 2 
Best Western Hotel Ontario Irrigation San Antonio Seg A 10 
Marriott (2158 E Holt Blvd) Ontario Irrigation San Antonio Seg A 14 
Marriott (2200 E Holt Blvd) Ontario Irrigation San Antonio Seg A 100 
Future Ontario Business Center @ Ontario Airport Ontario Irrigation 7th & 8th Street Basin 45 
Valley View High School Ontario Irrigation 7th & 8th Street Basin 25 
Dorothy Gibson CS Ontario Irrigation Auto Center Lateral 7 
Exclusively Volvo Ontario Irrigation Auto Center Lateral 6 
Superior Pontiac CVWD Irrigation RP-4 West Ext. Phase II 49 
Reliant Energy Power Station IEUA Industrial RP-4 Outfall 3,000 
Caltrans Ontario Irrigation RP-4 Outfall 69 
City of Ontario Ontario Irrigation RP-4 Outfall 1 
Inland Paperboard Ontario Industrial RP-4 Outfall 1,100 
Whispering Lakes Golf Course Ontario Irrigation Philadelphia Pipeline 2 1,036  
Banana Recharge Basin IEUA Recharge RP-4 785 
Hickory Recharge Basin IEUA Recharge RP-4 704 
Ely Recharge Basin  IEUA Recharge RP-4 373 
Turner Recharge Basin IEUA Recharge RP-4 831 

TOTAL Average Annual Demand (afy)    17,072 
1. IEUA, 2007a. 
2. Whispering Lakes Golf Course is typically served recycled water from RP-1, but it can be served from RP-4. 
 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 8 – Recycled Water Use 

 

20090903_8 RW Use-RP-4_14mgd.doc 8-7 DDB ENGINEERING, INC. 

 
IEUA utilizes RP-4 recycled water for IEUA’s Phase I and Phase II Chino Basin 
Recycled Water Groundwater Recharge System (Groundwater Recharge 
Project).  The Groundwater Recharge Project is part of a comprehensive water 
supply enhancement program jointly sponsored by IEUA and the Chino Basin 
Watermaster, Chino Basin Water Conservation District, and San Bernardino 
County Flood Control District to improve the quality of local drinking water wells, 
enhance water supply reliability, and lower the cost of water to residents 
throughout the Chino Groundwater Basin.  IEUA is the lead agency for the 
project.  The Phase I Groundwater Recharge Project features up to seven 
recharge basins that are used to recharge a blend of up to about 44,000 afy of 
recycled water, stormwater, and imported water.  The initial project utilizes 
approximately 8,000 afy of recycled water from RP-1 and RP-4.  Ultimately under 
Phase II, it is planned for the Groundwater Recharge Project to be expanded to 
approximately 19 recharge sites and up to 134,000 afy of recycled water, 
stormwater, and imported water.  Regulatory compliance is addressed in the 
“Title 22 Engineering Report for the Phase I Chino Basin Recycled Water 
Groundwater Recharge Project” (CH2M Hill, 2003) and the associated CDPH 
Findings of Fact (DHS, 2004), plus the “Phase II Chino Basin Recycled Water 
Groundwater Recharge Project Title 22 Engineering Report” (DDB Engineering, 
Inc. and Wildermuth Environmental, Inc., 2006) and the associated CDPH 
Findings of Fact (DHS, 2007), which address current CDPH groundwater 
recharge draft regulations (DHS, 2008).  In June, 2007, the RWQCB approved 
Order No. R8-2007-0039 (RWQCB, 2007a) that establishes water recycling 
requirements for the Phase I and Phase II Chino Basin Recycled Water 
Groundwater Recharge Program. 

8.2 Distribution System 
Recycled water is supplied from the recycled water pump station described in 
Section 4.10.  The new 1299 Pump Station supplies a series of pressurized 
pipelines which supply recycled water to the IEUA northeast and northwest 
service areas.  The 1299 pressure zone pipeline currently serves the nearby 
Reliant Energy Power Station, Empire Lakes Golf Course, Groundwater 
Recharge, RP-4 utility water, utilized for plant use and landscaping, and the City 
of Rancho Cucamonga.  The existing 1158 pressure zone pipeline currently 
serves Caltrans freeway irrigation as well as other users along the pressurized 
RP-4 Outfall pipeline from RP-4 to RP-1.  Additional users will be added to the 
RP-4 recycled water distribution system. 
 

8.3 Recycled Water User Facilities 
IEUA Ordinance No. 69 (IEUA, 2000a), adopted by the IEUA Board of Directors 
in May, 2000, establishes rules, requirements, and responsibilities, under which, 
recycled water service is provided to customers.  Applicants for recycled water 
service agree to comply with the terms of their Recycled Water Use Permit, as 
well as applicable Federal, State and Local statutes, to protect public health.  The 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 8 – Recycled Water Use 

 

20090903_8 RW Use-RP-4_14mgd.doc 8-8 DDB ENGINEERING, INC. 

on-site operational controls must be appropriate for the beneficial use approved 
in the Recycled Water Use Permit for the safe and reliable delivery of recycled 
water.  Specific identification, signage, and cross-connection prevention 
requirements include the following measures: 

 All recycled water valves, outlets, quick couplers, and sprinkler heads 
shall be of a type, or secured in a manner that only permits operation by 
personnel authorized by the customer. 

 All recycled water valves and outlets shall be appropriately tagged to warn 
the public and employees that the water is not intended nor allowed for 
drinking. 

 All piping, valves and outlets shall be color-coded (purple) or otherwise 
marked to differentiate recycled water from non-recycled water facilities. 

 Hose bibs shall not be used in the recycled water system; quick couplers 
or comparable connection devices shall be used instead. 

 Adequate means of notification shall be provided to inform the public, 
employees and others that recycled water is being used.  Such notification 
shall include the posting of conspicuous recycled water information 
signage with proper wording in both English and Spanish of sufficient size 
to be clearly read, which shall be posted at adequate intervals around the 
use area.  Signage shall be in conformance with CDPH Title 22 
regulations. 

 Cross-connection prevention measures, such as backflow preventers or 
reduced pressure principle devices, shall be installed and maintained to 
comply with requirements of CDPH and local potable water purveyors. 

 
The current users are served by the City of Ontario, or in the case of the Reliant 
Energy Power Station, directly by IEUA.  The City of Ontario has a Recycled 
Water Use Ordinance (City of Ontario) that requires recycled water users to 
complete a Title 22 engineering report and obtain a user permit from the City.  
IEUA has a contract with Reliant Energy that requires them to comply with 
IEUA’s Ordinance No. 69 and have an approved Title 22 engineering report. 
 
IEUA encourages the maximum use of recycled water for beneficial purposes.  
As part of this effort, IEUA maintains guidance to educate and support local 
member agencies and recycled water customers in the proper design, 
installation, operation, and maintenance of their on-site recycled water systems.   
 
IEUA maintains an employee training program that covers procedures used 
when working with recycled water, rules and regulations associated with recycled 
water use, hazards of working with recycled water, and basic cross-connection 
prevention and backflow principles and procedures. 
 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 9 – Conclusions and Recommendations 

 

20090903_9 Conclusions-RP-4_14mgd.doc 9-1 DDB ENGINEERING, INC. 

Section 9 

Conclusions and Recommendations 
 
This chapter summarizes the findings of the evaluation of RP-4 for compliance 
with Title 22 Water Recycling Criteria.  Conclusions and recommendations are 
presented. 

9.1 Conclusions 
This Title 22 Engineering Report demonstrates how IEUA’s RP-4 provides 
reliable treatment capacity in compliance with Title 22 Water Recycling Criteria 
for an annual average flow of 14 mgd, peak dry weather capacity of 28 mgd, and 
peak wet weather capacity of 32.2 mgd for all facilities.  Table 9-1 on the 
following page summarizes the rated capacity of each treatment process.  
Described in detail in Section 4, capacity is based on the following criteria: 
 

 Design criteria and actual operating parameters; 
 Provision for redundant, standby, or alternative equipment or treatment 

processes; and 
 Improvements currently under construction. 

 
Because the expansion project is currently under construction at RP-4, this 
Engineering Report is based on the facilities that will exist with the completion of 
the expansion.  These modifications and additions include the conversion of the 
oxidation ditch biological treatment system into a Bardenpho nutrient removal 
plug-flow or step-feed arrangement. As part of the 7 mgd modifications that were 
completed in early 2005, the UV disinfection system was replaced with sodium 
hypochlorite disinfection and chlorine contact tanks to achieve the required 90-
minute modal contact time.   
 
The construction schedule for the expansion is taking place in phases.  Phase 1 
converted the existing 7-mgd oxidation ditch plant to an activated sludge process 
with 7 mgd of capacity became operational in July 2007.  Phase 2 is construction 
of another 7 mgd of new activated sludge capacity, increasing the total plant 
permit-rated capacity to 14 mgd.  This is expected to be completed by summer 
2009.   



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 9 – Conclusions and Recommendations 

 

20090903_9 Conclusions-RP-4_14mgd.doc 9-2 DDB ENGINEERING, INC. 

 

Table 9-1 
RP-4 Process Capacity Summary 1  

 

Process 
Peak Capacity 2 

(mgd) 

Annual Average 
Capacity With 

All Units in 
Service 3  (mgd) 

Title 22 
Reliable 

Annual Average 
Capacity 4 (mgd)

Preliminary Treatment: 
Bar screens  72.4 31.5 15.7 
Influent P.S. 49.5 21.5 17.7 
Flow meter 48.3 21 21 
Grit chamber 40.0 17.4 17.4 

Primary Treatment 32.2 14 14 
Secondary Treatment: 

Bardenpho 
activated sludge 

16.1 8 21 14 

Clarifiers 28.0 9 21 14 
Tertiary Treatment: 
Dual-Media Filters 5 

Coagulation 18.0 7.8 6.8 
Filtration 18.0 7.8 6.8 

Cloth Disc Filters 5 
Coagulation 22.4 9.7 7.3 
Filtration 22.4 9.7 7.3 

Total of Filters 5 40.4 17.5 14.1 
Disinfection 

Sodium 
hypochlorite 

103.6 82.6 38.0 

Contact tanks 6 
28.3 (dry) 
32.6 (wet) 

14.2  14.2 

Dechlorination 7 52 104 0 
1. Capacity shown is for the treatment configuration that will exist after completion of the 

expansion to 14 mgd capacity in summer 2009. 
2. Peak Capacity = total peak flow capacity with all units in service. 
3. Annual Average Capacity with all units in service equals Peak Capacity/2.3 
4. Title 22 Reliable Annual Capacity = annual average flow capacity conforming to the reliability 

requirements set forth in Title 22.  Reliability may be provided by redundant, standby, or 
alternative equipment or processes.  The specific means of establishing reliability is 
described in Section 4 for each treatment process. 

5. Filtration Title 22 Annual Average Capacity is based on having one dual-media filter in 
backwash and one cloth disc filter out of service. 

6. Dry weather peak capacity is 28.3 mgd to provide the minimum 450 mg-min/L CT and 90 
minute modal contact time required by Title 22 for peak dry weather flows based on modal 
contact time test for Basins 1A and 1B (SFE Global, 2005) and estimated modal contact time 
for Basin 2.  Average annual capacity is based on the dry weather PHDWF peaking factor of 
2.0 (28.3/2.0=14.2 mgd).  Wet weather peak capacity is based on the wet weather peaking 
factor of 2.3 (14.2x2.3=32.6 mgd). 

7. Dechlorination will typically not be used at RP-4 because recycled water is delivered to 
customers from the pressurized RP-4 Outfall.  Discharges to Cucamonga Creek (001) and 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  Section 9 – Conclusions and Recommendations 

 

20090903_9 Conclusions-RP-4_14mgd.doc 9-3 DDB ENGINEERING, INC. 

Prado Park Lake (002) are dechlorinated at RP-1.  Peak capacity based on 20 mg/L dosage. 
Average capacity based on 10 mg/L.  No standby at RP-4.  Standby pump at RP-1. 

8. Peak capacity based on maximum month loadings (Black & Veatch, 2004). 
9. Black & Veatch, 2004. 
 

9.2 Recommendations 
RP-4 currently complies with Title 22 Water Recycling Criteria at an annual 
average capacity of 7 mgd. 
 
In summer 2009, the expansion to 14 mgd of capacity should be complete for all 
facilities.  As described above, the expanded facilities comply with Title 22 Water 
Recycling Criteria at an annual average capacity of 14 mgd.  It is recommended 
that modal contact time testing be conducted at the chlorine contact basins to re-
evaluate their capacity to handle peak flows. 
 
Flow monitoring will be important to assure that the next RP-4 expansion is 
completed in a timely manner and the capacity of the overflow bypass to RP-1 
remains sufficient to handle any flows that may exceed the plant’s peak capacity. 
 



Inland Empire Utilities Agency  RP-4 14 mgd Title 22 Engineering Report 
  References 

 

 

20090903_References - RP-4_14mgd.doc R-1 DDB ENGINEERING, INC. 

References 
 

Black & Veatch, 2002.  “Preliminary Design Report, Regional Plant No. 4 
Modifications and Expansion to 14 mgd”, October 2002. 
 
Black & Veatch, 2003. “Regional Plant No. 4, Energy Reduction Modifications” 
Drawings and Specifications, 2003. 
 
Black & Veatch, 2004.  “Final Basis of Design Report, Regional Plant No. 4 
Expansion to 14 mgd”, June 2004. 
 
California, 2001.  Code of Regulations, Title 22, Division 4, Chapter 3, Water 
Recycling Criteria, June 2001. 
 
CH2M-Hill, 2003. “Title 22 Engineering Report, Phase I Recycled Water 
Groundwater Recharge Project,” for IEUA, November 2003. 
 
Cihigoyanetche, Jean (IEUA Attorney), 2003. “Cooperative Agreement between 
Inland Empire Utilities Agency and City of Ontario for the Sewer Conveyance 
Facilities of the Eastern Trunk Sewer, Kimball Interceptor Sewer Extension, and 
RP-1 Outfall, Contract No. CKB02074, October 7, 2003. 
 
City of Ontario, Ontario Municipal Code, Ordinance No. 2689, Title 6 Sanitation 
and Health, Chapter 8C, “Recycled Water Use”. 
 
DDB Engineering, Inc. and Wildermuth Environmental, Inc. 2006.  “Phase II 
Chino Basin Recycled Water Groundwater Recharge Project, Title 22 
Engineering Report”, March 2006. 
 
DDB Engineering, Inc., 2005.  Regional Plant No. 4 Title 22 Engineering Report, 
DDB Engineering, March 2005. 
 
CDPH, 2004.  Letters sent to the RWQCB, “Inland Empire Utilities Agency’s 
Phase I Chino Basin Recycled Water Groundwater Recharge Project – Findings 
of Fact”, July 28, 2004, and “Amended Condition No. 8”, November 24, 2004. 
 
CDPH, 2005. Division of Drinking Water and Environmental Management, 
“Treatment Technology Report for Recycled Water”, July 2005. 